


Ref.No. Description Ref.No. Description
655-1 Mainframe 655-21 Spring Washer ®8
655-2 | Drum roller 655-22 Infeed base plate
655-3 Blade 655-23 Anvil adjuster
655-4 Anvil 655-24 M10 nut
655-5 | Infeed hopper(top/bottom) 655-25 Bearing base FC207
655-6 Extension table 65S5-26 Bearing cover
65S-7 Drum cover 65S-27 M12 lock nut
655-8 M10*25 65S5-28 M8 lock nut
65S-9 M6*25 655-29 Engine
655-10 | M10*30 65S-30 MS8*16 countersunk screw

655-11 | M8*25 655-31 Base module

655-12 M8*20 655-32 Foot Rubber

655-13 | M8*16 655-33 Foot strengthen plate
655-14 | Washer ¢10 655-34 M8*30 hex screw
655-15 | Washer ®6 655-35 Wheel axle

655-16 | Washer ®12 655-36 wheel

655-17 | Washer ®8 65S-37 Discharge hopper
655-18 | Spring Washer 10 655-38 Resist rubber

655-19 | Spring Washer 6 655-39 | Fitting bar

655-20 | Spring Washer ®12 655-40 Adjust screw




FIG.1 CRANKCASE. / GEAR ASSY, GOVERNOR.

REF NO PART NO DESCRIPTION QTY

EO1-1 11310-Z531610-00A0 | CRANKCASE SUBASSEMBLY.

EO1-2 16400-Z010110-00A0 | GEAR ASSY, GOVERNOR

EO1-3 16061-Z010110-00A0 |ARM, GOVERNOR

EOT1-4 11007-Z010110-00A0 |BOLT, DRAIN PLUG

EO1-5 90408-Z010110-00A0 | FLAT WASHER

EO1-6 90548-0205-CLAO DEEP GROOVE BALL BEARING

EO1-7 90682-7300110-00A0 | SEAL, OIL

EO1-8 90408-Z010210-00A0 | FLAT WASHER

Alalalalp|IND|mRala

EO1-9 90501-Z010110-00A0 |COTTER PIN




FIG.2 COVER SUBASSEMBLY, CRANKCASE

@, &
3 - 7 & (\\—.
-~ " ’ 7 ’
3 2 B "‘.‘,‘_'TJ‘: = ! I FR
8 [ 8—« 7. & -/n) g C"-; j,"') |
‘-‘.?‘ o / ¥ LAY -~ ﬂ"‘-c | 6
L 4 "?
S AN 4 '
Py’ £ 44 ",
8 s (hs ;‘A"/\‘ ~
::T\ " ."’\4 ‘ J :t- (4 g
K 2 > || 5
5
4
REF
PART NO DESCRIPTION QTY

NO
EO2-1 [11411-Z441010-00A0 | COVER, CRANKCASE 1
E02-2 [90547-7Z530110-00A0 | DEEP GROOVE BALL BEARING 1
E02-3 [90682-7Z300110-00A0 | SEAL, OIL 1
E02-4 |11001-Z440110-00A0 | GASKET, CRANKCASE 1
EO2-5 [90502-0912-00A0 POSITION PIN - TYPE A 2
E02-6 | 15010-Z010130-Q5A0 | DIPSTICK SUBASSEMBLY, OIL 2
E02-8 [90001-0832-01A0 HEXAGON SOCKET FLANGE FACE BOLT - SMALL SERIES 6




FIG.3 HEAD SUBASSEMBLY, CYLINDER / PLUG,SPARK

I::i: PART NO DESCRIPTION QTyY
E03-1 |12131-Z950110-00A0 | GASKET, CYLINDER HEAD 1
E03-2 [12410-Z440110-00A9 | COVER SUBASSEMBLY, CYLINDER HEAD 1
E03-3 |12004-Z440110-00A0 |CYLINDER HEAD COVER GASKET 1
EO3-4 [17004-Z010110-00A0 | TUBE, BREATHER 1
EO03-5 |90001-0612-01A0 HEXAGON SOCKET FLANGE FACE BOLT - SMALL SERIES 3
E03-6 |90204-Z010210-01A0 |STUD BOLT 2
E03-7 |90203-Z010110-01A0 |STUD BOLT 2
E03-8 |90502-1114-00A0 POSITION PIN - TYPE A 2
E03-9 [12003-Z010110-00A0 | CYLINDER HEAD BOLT 4
E03-10 |30010-Z010110-00A0 | PLUG, SPARK 1
E03-11 [ 12140-Z810210-00A0 | HEAD SUBASSEMBLY, CYLINDER 1
E03-12 | 90001-0616-01A0 HEXAGON SOCKET FLANGE FACE BOLT - SMALL SERIES 1




FIG.4 ROD,CRANKSHAFT CONNETING

REF NO PART NO DESCRIPTION QTyY

E04-1 13300-Z530610-00A1 | CRANKSHAFT ASSY. 1

FIG.5 RING SET,OIL / ROD,CRANKSHAFT CONNETING

REF NO PART NO DESCRIPTION QTYy

E05-1 13200-Z140210-00A9 | RING ASSY, PISTON

E05-2 13122-Z010110-00A0 | CLIP, PISTON PIN

EO05-3 13111-Z140220-00A9 | PISTON

EO5-4 13121-Z010110-00A0 | PIN, PISTON

Alalaip| =

EO5-5 13010-Z440210-00A9 |ROD, CONNECTING




FIG.6 TRAIN,VALVE / CAMSHAFT SUBASSEMBLY

1 1 < A \
1312 10 3 5 @?“
b ) Aes g ! §,
@ @D _ [4 _xic:a;a , A | - Q\ o[y
& (‘:f.'\'iq,'/ f/"; - — [ L, o " q)- ) % ' \‘
y ' kS . S/ W
12 | g 8 7
REF PART NO DESCRIPTION QTyY
E06-1 14200-Z530210-00A9 | CAMSHAFT ASSY. 1
E06-2 12110-Z810120-00A9 |VALVES SET 1
EO6-3 12112-Z810210-00A0 |SEAT, VALVE SPRING 2
EO6-4 12109-Z810110-00A0 |CLAMP, VALVE LOCK 4
EO06-5 12103-Z030110-00A0 |SPRING, VALVE 2
E06-6 12101-Z810210-00A0 | GUIDE, SEAL 1
E06-7 14081-Z040110-00A0 |TAPPET, VALVE 2
E06-8 14071-Z440110-00A0 |LIFTER, VALVE 2
E06-9 14090-Z010110-00A0 |PLATE SUBASSEMBLY, LIFTER STOPPER 1
E06-10 14313-Z010110-00A0 | ROCKSHAFT BOLT 2
E06-11 14311-Z010110-00A0 | ROCKER, VALVE 2
E06-12 14314-Z010110-00A0 |NUT, VALVE ADJUSTING 2
E06-13 14312-Z010110-00A0 | NUT, VALVE LOCK 2

o

A
W,
h A



FIG.7 STARTER,RECOIL

':IE(: PART NO DESCRIPTION Qry
E07-11 | 90001-0608-01 HEXAGON SOCKET FLANGE FACE BOLT - SMALL SERIES | 3
E07-12 | 28200-Z300510-H600 | STARTER ASSY, RECOIL 1
FIG.8 SHROUD / SHIELD,LOWER

REF

NO PART NO DESCRIPTION QTy
E08-1 |28110-Z010810-H600 | SHROUD 1
E08-2 |19304-Z010610-00A0 | SHROUD, CYLINDER BODY 1
E08-3 |19340-Z010120-00A0 | SHIELD,LOWER 1
E08-4 |35540-Z060230-Q2A0 | SWITCH SUBASSEMBLY, STOP ENGINE 1
E08-5 |90001-0610-01A0 HEXAGON SOCKET FLANGE FACE BOLT - SMALL SERIES | 2
E08-6 |90001-0616-01A0 BOLT 1
E08-7 |90001-0612-01A0 HEXAGON SOCKET FLANGE FACE BOLT - SMALL SERIES | 4




FIG.9 CARBURETOR ASSY.

REF NO PART NO DESCRIPTION QTY
E09-1 16100-Z530810-00A9 | CARBURETOR ASSY. 1
E09-2 17001-Z1D0110-00A0 |AIR CLEANER SEAL GASKET 1
E09-3 16001-Z010110-00A0 | CARBURETOR SEAL GASKET 1
E09-4 16003-Z010110-0001 | PLATE, CARBURETOR INSULATOR 1

1

E09-5

16002-Z010110-00A0

GASKET, CARBURETOR INSULATOR




FIG.10 CLEANER, AIR

2 S

:llz: PART NO DESCRIPTION QTY
E10-1{17104-Z300510-00A0 |AIR CLEANER CASE 1
E10-2 | 17151-Z010410-00A0 | ELEMENT, AIR CLEANER 1
E10-3 {17153-Z300510-0000 | BRACKET, AIR CLEANER ELEMENT 1
E10-4 | 17140-Z300510-0000 |ELBOW SUBASSEMBLY, AIR CLEANER 1
E10-5(17100-Z301410-00A9 |AIR CLEANER 1
E10-6 | 90305-0600-31A0 HEXAGON NUT WITH FLANGE 2
E10-7 {17003-Y110130-00A0 |SUPPORT, ATR CLEANER 1
E10-8 | 90001-0612-01A0 HEXAGON SOCKET FLANGE FACE BOLT - SMALL SERIES | 1




FIG.11 MUFFLER ASSY.

REF NO PART NO DESCRIPTION QTyY
E11-1 90303-0800-31A0 TYPE 1 HEXAGON NUT 2
E11-2 18001-Z440110-00A0 | GASKET, EXHAUST OUTLET

E11-3

18100-Z012010-H6A9

MUFFLER ASSY.




FIG.12 TANK ASSY, FUEL

3-(<2)
i
;\ e 8
S 558
N\ LA 14
! {@’4 | @14
%5 1 |
- 16-o 1511
9 \! 16-# W
%5 | ('.'-\.:t\ 12
13
REF NO PART NO DESCRIPTION QTY

E12-1 16620-Z010710-H6A2 | FUEL TANK

E12-2 16652-7010710-00A0 |STRAINER, FUEL

E12-3 16730-Z510210-00A0 |COVER, FUEL TANK

E12-4 16680-Z010110-00A0 | OUTLET SUBASSEMBLY, FUEL TANK OIL

E12-5 90740-Z010510-00A0 | COLLAR

E12-6 90686-7081310-00A0 | TUBE, FUEL

E12-7 90001-0630-01A0 BOLT

E12-8 90001-0616-01A0 BOLT

E12-9 30431-Z010110-00A0 |JACKET, RUBBER

E12-11 16750-Z2010421-00M0 | COCK ASSY, FUEL

E12-12 90102-0616-A1A0 HEXAGON SOCKET HEAD CAP SCREW

E12-13 90686-7450210-00MO | TUBE, FUEL

E12-14 16602-Z010110-00A0 | GASKET, FUEL TANK RUBBER

E12-15 16612-Z010110-00A0 |FRAME, FUEL TANK INSTALLTION

E12-16 90310-0600-31A0 NUT

JENEN I NG YO (RS (NG J UK W) R (U W (R O ) O J NS [ U (0 1N (NS N QR N I U (N

E12-17 90740-Z010510-00A0 | COLLAR




FIG.13 FLYWHEEL / IMPELLER / STARTER PULLEY / IGNITION
COIL

REF NO PART NO DESCRIPTION QTyY

E13-1 13501-Z010110-00A0 | NUT, FLYWHEEL

E13-2 28002-Z010310-00A0 | PULLEY,STARTER

E13-3 19352-Z440110-00A0 | IMPELLER

E13-4 13510-Z440110-00A0 | FLYWHEEL SUBASSEMBLY
E13-7 90001-0625-01A0 BOLT

E13-9 30400-Z440410-00B0 | COIL, IGNITION

JEEEN Y NG YO (RS W (R N RV N RN




FIG.14 CONTROL ASSY, THROTTLE

REF NO PART NO DESCRIPTION QTyY
E14-1 16520-Z440310-00A0 | CONTROL ASSY, THROTTLE 1
E14-2 16063-Z050120-00A0 |SPRING, GOVERNOR 1
E14-3 16062-2010110-00A0 |ROD, GOVERNEOR 1
E14-4 16012-Z010110-00A0 |SPRING, THROTTLE VALVE RETURNING 1
E14-5 16070-Z010110-00A0 | GOVERNOR BRACKET SUBASSEMBLY 1
E14-6 90001-0610-01A0 BOLT 2
E14-7 16072-Z010110-00A0 |BOLT, GOVERNOR SUPPORT 1
E14-8 90305-0600-31A0 HEXAGON NUT WITH FLANGE 1




